


Part No. Numer katalogowy Description Qty
1 540048 Base assy. 1
2 540049 Rail assy. 1
3 540050 Hexagon bolt M8x16 6
4 540051 Lock nut M8 11
5 540052 Washer ¢8x30 10
6 540053 Motor assy. fastner 1 1
7 540054 Bearing bush 1
8 540055 Spring 1
9 540056 Motor assy. fastner 2 1
10 540057 Motor assy. locker 2 1
11 540058 Ball nut 2
12 540059 Motor assy. fastner 1 1
13 540060 Motor support 1
14 540061 Blade cover, Part 2. 1
15 540062 Blade cover, Part 1. 1
16 540063 Bolt M10 2
17 540064 Spring washer @12 2
18 540065 Rubber grip 1
19 540066 Handle 1

20 540067 Electric motor 1
21 540068 Water drain plug 1
22 540069 Plastic plug 4
23 540070 Grip knob M12x110 2
24 540071 Grip knob nut M12 2
25 540072 Washer ¢20x39 1
26 540073 Hex socket nut M8x50 5
27 540074 Table 1
28 540075 Hexagon bolt M8x30 4
29 540076 Washer ¢8x24 14
30 540077 Rail wheel 1 2
31 540078 Rail wheel 2 2
32 540079 Lock nut M6 7
33 540080 Material stop 1
34 540081 Grip knob M6x30 4
35 540082 Washer 6
36 540083 Cutting gauge 1
37 540084 Rubber mat 2 1
38 540085 Guide 1
39 540086 Hex socket nut M6x16 1
40 540051 Lock Nut M8 5
41 540087 Shaft cover 1
42 540088 Rivert M4 4
43 540089 Bolt 1
44 540090 Flat cross screw M8x16 2
45 540091 Washer ¢8x16 2
46 540092 Hexagon bolt M6x55 3
47 540093 Srping washer @6 3
48 540094 Nut M6 4
49 540095 Water Dispenser 4
50 540096 T-jointer 1
51 540097 Water tap 1
52 540098 Washer ¢10x22 5
53 540099 Hexagon bolt M10x10 1
54 540100 Spring washer @10 1
55 540101 Hex socket nut M8x10 6




Part No. Numer katalogowy Description Qty
56 540102 Nut M8 6
57 540103 Leg, front 1
58 540104 Leg, rear 1
59 540105 Plastic socket 4
60 540106 Half thread bolt M10x60 4
61 540107 Lock nut M10 4
62 540108 Wheel 2
63 540109 Half thread bolt M12x60 2
64 540110 Washer ¢12x25 6
65 540111 Lock nut M12 2
66 540112 Rubber mat 1 1
67 540113 Rubber mat 3 1
68 540114 Splash guard 1 1
69 540115 Splash guard holder 1
70 540116 Nut M10 2
71 540117 Splash guard 2 1
72 540118 Washer 1
73 540119 Hexagon bolt M8x30 4
74 540120 Water pump 1
75 540121 Water pipr clamp 2
76 540122 Flange, inner 1
77 540123 Flange, outer 1
78 540124 Nut M20 1
79 540125 Switch 1
80 540126 Pan head cross scew M4 3
81 540127 Water pipe 1 2
82 540128 Water pipe 2 1
83 540129 Spring 2 2
84 540130 Bearing 600127 4
85 540131 Bearing 6087 4




	1
	1
	Arkusz1


